
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

WATER YEAR BOOK 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MINISTRY OF WATER AND IRRIGATION, JORDAN 



 

“Our Water situation forms a strategic challenge that cannot be ignored.” 

His Majesty Abdullah II bin Al-Hussein 



 

“I assure you that the young people of my generation do not lack the will to take action. 

On the contrary, they are the most aware of the challenges facing their homelands.” 

His Royal Highness Hussein bin Abdullah 
[...]
Aqaba Irrigation, Industry Irrigation 420 415 3.2 0.99 12 000 

Aqaba 
Irrigation, Palm 

Trees, 
windbreakers 

Irrigation 900 840 36.7 0.96 9 000 

Ramtha Fodder Irrigation 1000 730 28.8 0.96 7 400 

Mafraq Fodder Irrigation 825 1090 17.8 0.98 6 050 

Madaba Fodder, Olive Irrigation 950 920 14.6 0.98 76 000 

Ma'an Fodder, Olive Valley 700 515 8.1 0.98 5 770 

Irbid - Jordan River 800 1240 50 0.96 11 023 

Wadi Al 
Shallala 

- Jordan River 760 600 30 0.95 13 700 

Kufranja 
Fodder, Olive, 

Forest 
Irrigation 850 770 16 0.98 9 000 

Abu- Nusair 
Jordan Street 

(plants) 
Berain Valley 1100 620 33 0.95 4 000 

Salt Olive, Fruit Trees 
Wadi Shu'eeb 

Dam 
1090 750 19 0.97 7 700 

Baq'a 
Plantation, Olive, 
Polo Playground 

King Talal Dam 800 580 32 0.94 14 900 

Karak 
Fodder, Olive, 

Forest 
Irrigation, Valley 800 1850 414 0.78 5 500 

Tafieleh - Fifa Ghour 1050 730 303 0.58 7 500 

Wadi Alseer Olive Kafrain Dam 780 420 56 0.87 4 000 

Fuhais Fodder, Olive 
Wadi Shu'eeb 

Dam 
995 500 16.5 0.97 2 400 

Wadi Arab - Jordan River 995 430 40 0.91 21 000 

Wadi Hassan 
Olive, Fruit Trees, 

plantation 
Irrigation 800 680 23 0.97 1 600 

Wadi Musa Fodder, Olive Irrigation 800 350 4.4 0.99 3 400 

Tal Al Imantah - 
Drying + Jordan 

River 
2000 1160 246 0.79 400 

Akaider Olive, Fruit Trees 
Irrigation around 

the plants 
1500 2050 218 0.89 4 000 

Lajjoun Fodder Lajjoun Valley 1500 590 17 0.97 1 200 

Talbieh 
Fodder, Forest, 

Decoration plants 
Irrigation 800 720 60.7 0.92 4 500 

Me'rad Olive, Fruit Trees King Talal Dam 800 850 47 0.94 9 000 

Mu'ta,Mazar 
Adnanieh 

Fodder Valley 600 550 24 0.96 7 600 



Water Infrastructure 

 
87 Water Year Book 2016/2017 

WWTP 

Final Reuse 
BOD 

DESIGN 

BOD 
IN 

BOD 
OUT 

Effici-
ency 

Design 
capacity 

Type of crops Residual (mg/l) (mg/l) (mg/l) % (m³/day) 

Fujaij Shubak - 
No discharge in 
lagoons till now 

1850 600 11.3 0.98  

North Shuna - Jordan River  520 47 0.91 1 200 

South Amman Fodder, Olive 
Special pools 

near the plants 
750 740 26.3 0.96 52 000 

Za'taree camp 
(TF) 

Fodder - 1150 1550 29.5 0.98  

Za'taree camp 
(MBR) 

Fodder  1150 1550 460 0.70  

 

Table 7-4. Development of Influent, Effluent and Operation Capacity for WWT plants in Jordan 

WWTP 
2015/2016 
Influent 
(m³/day) 

2015/2016 
Effluent 
(m³/day) 

2015/2016 
Operation 
Ratio % 

2016/2017 
Influent 
(m³/day) 

2016/2017 
Effluent 
(m³/day) 

2016/2017 
Operation 
Ratio % 

Al-Samra  294862 269802 81.01 343802 316832 94.5 

Aqaba  12475 10062.5 103.96 12719 12337 106 

Aqaba 6699 4995.5 74.43 7066 6854 78.5 

Ramtha 4743 4227.4 64.09 4268 3957 57.7 

Mafraq 3556 2932.5 58.78 3731 3694 61.7 

Madaba 6549 5381.3 86.17 7388 6408 97 

Ma'an 2288 2209 39.64 2324 2254 40.3 

Irbid  8350 8041.5 75.75 8272 7817 75 

Wadi Al Shallala 5912 5655.5 43.15 8421 8015 61.5 

Kufranja 2506 2453.5 27.84 3497 3263 38.9 

Abu- Nusair 3201 3096.9 80.03 3385 3317 84.6 

Salt 7289 7289.4 94.66 8086 7703 105 

Baq'a 11862 11277.5 79.61 14563 13889 97.7 

Karak 1408 1384 25.60 1321 1308 24 

Tafieleh 1450 1335.6 19.33 1945 1925 25.9 

Wadi Alseer 5040 4473 126.00 4976 4973 124.4 

Fuhais 2719 2655.3 113.29 2928 2861 122 

Wadi Arab 12851 12414.4 61.20 12683 12306 60.4 

Wadi Hassan 1594 1435.3 99.63 1262 1181 78.9 

Wadi Musa 2628 2524.3 77.29 2832 2794 83.3 

Tal Al Imantah 363.2 355.8 90.80 383 377 95.8 

Akaider 3400 3060 85.00 2087 2024 52.2 

Lajjoun 595 512.5 49.58 712 691 59.3 

Talbieh 773 700 17.18 895 868 19.9 

Me'rad 6268 5954.2 69.64 4397 4265 48.9 

Mu'ta,Mazar 
Adnanieh 

1203 1164.4 15.83 1369 1059 18 



Water Infrastructure 

 

 
Water Year Book 2016/2017 88 

WWTP 
2015/2016 
Influent 
(m³/day) 

2015/2016 
Effluent 
(m³/day) 

2015/2016 
Operation 
Ratio % 

2016/2017 
Influent 
(m³/day) 

2016/2017 
Effluent 
(m³/day) 

2016/2017 
Operation 
Ratio % 

Fujaij Shubak 95 85.5 27.14    

North Shuna 777 660.7 64.75 655 635 54.6 

South Amman 5000 4500 9.62 16219 15732 31.2 

Za'taree camp 600 560 34.09    

Za'taree camp 840 780 47.73    

TOTAL 418 000 382 000 62.6% 482 177 449 339 64.64% 

 

In most of the waste water treatment 

stations the amount of daily influent 

increased from 2015/2016 to 2016/2017. 

The same applies for the effluent. This 

means that the total operation ratio is as 

well increasing from 62% to 64%. Some of 

the waste water treatment stations are near 

their design capacity. Others however, still 

have the capacity for further increasing the 

influent, which is needed as with a rising 

population also the amount of sewage in 

increases. 

  



Water Infrastructure 

 
89 Water Year Book 2016/2017 

7.4.2 Desalination plants 

In order to bridge the gap between water 

demand and supply in Jordan, MWI/WAJ 

have conducted several studies and 

researches to find appropriate ways to 

provide more water quantities and to 

exploit the available water resources in a 

manner that cope with the Jordanian and 

international standards for drinking water. 

One option is the desalination of well water 

with high salinity, using the latest 

techniques and technology. Since 1997, 

MWI/WAJ have created several 

desalination projects in different regions in 

the kingdom, using reverse osmosis in 

order to reduce the salinity of water mainly 

from wells. Additionally, to the listed 

treatment plants, three mobile desalination 

plants are available. For a long-term and 

sustainable solution to the Jordanian water 

shortage, desalination plants for seawater 

need to be set up as well. The treated water 

was around 8 851 m³/hr in 2017. 

 

Figure 7-10: Treatment plants for desalination. 



Water Infrastructure 

 

 
Water Year Book 2016/2017 90 

Table 7-5: Treatment plants for desalination in Jordan 

Station Governorate 
Treated Water 

m³/hr 
Type Source 

Date of 
est. 

Ruwaished Mafraq 90 reverse osmosis Well 2000 

Deir Alla Balqaa’ 50 reverse osmosis Well 2001 

Zarqa Zarka 600 reverse osmosis Well 2002 

Wadi Araba Aqaba 35 reverse osmosis Well 2002 

Abu Al- Zegan Balqaa’ 1800 reverse osmosis Well 2003 

Safawi Mafraq 55 reverse osmosis Well 2003 

Al-Omari Aqaba 30 reverse osmosis Well 2003 

Qatar Aqaba 3.5 reverse osmosis Well 2003 

Ghor Safi Karak 75 reverse osmosis Well 2005 

Ain Sara Karak 55 reverse osmosis Spring 2005 

Jafr Ma’an 35 reverse osmosis Well 2007 

Al-Gweibeh Karak 15 reverse osmosis Well 2007 

Al-Karama Border Mafraq 18 reverse osmosis Well 2007 

Ghor Fifa Karak 30 reverse osmosis Well 2008 

Al-Kraymeh Balqaa’ 100  Well 2008 

Al-Rwaished 6&7 Mafraq 70 reverse osmosis Well 2008 

Zara Ma'in Balqaa’ 5300  
Surface 

raw water 
2006 

Al-Omari Zarka 5 reverse osmosis Well 2008 

Prince Faisal Gardens Jarash 300 reverse osmosis Well 2010 

Dabaan Mafraq 10 reverse osmosis Well 2014 

Tabaqet Fahel Irbid 175 reverse osmosis Well 2015 

 

7.4.3 Other treatment plants for drinking water production 

Additionally, to waste water treatment 

plants and desalination plants, many other 

treatment plants are working to treat well 

and surface water mainly from nitrate, 

sulfur, iron, turbidity and bacterial 

contamination. 

 

Table 7-6: Treatment plants for nitrate, sulfur, iron, turbidity or bacterial contamination for individual 
wells, well fields or springs 

Station Governorate 
Removed 

contaminant 

Treated 
water 

(m3/hr) 
Treatment method Source 

Date 
of est. 

Mahasi Ramtha Nitrate 50  Well 1997 

Shehan Karak Sulfur 45  Well 1998 

Jabir Ramtha Sulfur 120  Well 1998 

Mowagar Amman Sulfur 150   1998 

Wadi Es-sir Amman Bacterial 400 
UV, Microfiltration, 

Chlorination 
Spring 1999 



Water Infrastructure 

 
91 Water Year Book 2016/2017 

Station Governorate 
Removed 

contaminant 

Treated 
water 

(m3/hr) 
Treatment method Source 

Date 
of est. 

Qairawan Jarash Bacterial 120 
UV, Microfiltration, 

Chlorination 
Spring 1999 

Al-Deik Jarash Bacterial 120 
UV, Microfiltration, 

Chlorination 
Spring 1999 

Qantara Ajloun Bacterial 120 
UV, Microfiltration, 

Chlorination 
Spring 1999 

Kafren Balqaa’ Turbidity/iron 250  Well 2001 

Sharai'a Balqaa’ Bacterial 700 Microfiltration  2001 

Rusaifa Amman Bacterial 850 
Coagulation, flocculation, 

settling, chlorination 
 2001 

Souf West Jarash Turbidity 90 Coagulation, filtering well 2003 

Lajoun Karak Iron/Turbidity 1200 Oxidation, sedimentation well 2003 

Shawahid Jarash Bacterial 120 UV well 2003 

Tahoneh Ma’an Sulfur 40  well 2004 

Ras El-Ein Amman Bacterial 900 Ultrafiltration spring 2004 

Manshia Ma’an Sulfur 50  well 2004 

Uneza Ma’an 
Sulfur & 

Ammonia 
50  well 2005 

Baqa’ well 2A Amman Iron 25 Adsorption mechanism well 2005 

Lajoun Karak Iron/Turbidity 100 Sand filtration well 2006 

Marhab Zarka Iron/Turbidity 50 Sand filtration well 2006 

Muhareb Amman 
Iron/ 

Temperature 
20 Sand filtration well 2006 

Al-Qinya Zarka Bacterial 95 Ultrafiltration spring 2007 

Znayia Mafraq Nitrate 65 
Chlorination, sand filters, 

desalination 
well 2008 

Al-Qinya 
exploratory well 

Zarka Iron/Turbidity 100 Aeration, sand filter well 2008 

Beerain Zarka Bacterial 110 Ultrafiltration, UV well 2008 

Kofr Khal Irbid 
Hardness/ 
Turbidity 

15 
Filtration, ion exchange 

filter 
well 2014 

Jaber Mafraq 
Iron/ 

Ammonia/ 
Arsenic 

40 
Aeration, sand filters, 

IOCS and GFH 
adsorption filters 

well 2014 

Sath Ma’an Ma’an Hardness 15 Ion exchange filter well 2015 

Mujib dam Karak Bacterial 500 

Filtration, oxidation with 
chlorine, ultrafiltration, 
UV, activated carbon 

filters 

Surface 
water 

2015 

 



Annexes 

 

 
Water Year Book 2016/2017 92 

Annexes 

 

Map 1: Hydrogeological Units 

 

Map 2: Monitoring Network 

 

Map 3: Water Infrastructure 

 

 



 

 

  



 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The Ministry of Water and Irrigation developed and is continuing to further improve the 

monitoring network of the different water resources in Jordan. The monitoring network collects 

quantitative and qualitative data in the country with the main objective to support the decision-

making processes in the ministry. This Yearbook collects, represents and evaluates the 

hydrological data of selected stations, in order to inform decision makers and stakeholder in 

the water sector, as well as the interested public on the current situation of the water 

resources. 

One very important parameter is the groundwater level in the different aquifers, since it is an 

indicator of the status of Jordan’s main water resource. In addition, the quantification of the 

surface water resources is an essential part of the monitoring. Many runoff-measuring stations 

are installed in the watercourses in Jordan to record the runoff during the rainy season. The 

measurement of the discharge in important springs is also a part of the surface water 

monitoring. The Ministry of Water and Irrigation also collects meteorological data in several 

weather stations distributed over the entire country. Most of the stations are measuring the 

precipitation only; others furthermore register evaporation, air temperature, solar radiation, 

wind speed and direction. 

The Laboratories and Quality Sector of the Water Authority of Jordan monitors the quality of 

the water resources. The monitoring program comprehends the collection of water samples 

from surface water, springs, groundwater wells, water infrastructure and wastewater treatment 

plants.  

Other data collected by Water Authority of Jordan describes the annual abstraction in major 

well fields, as well as the capacity of wastewater treatment and desalination plants. 


